Tx port
Transmit mode
50 watt peak power

Industry Canada Transmitter Conducted Emissions below 1 GHz

Agilent Spectrum Analyzer - Swept SA
RE | s0@MDC |

Start 9.00 kHz
#Res BW 200 Hz

MSG

| SENSEINT| ALIGN AUTO |

#Avy Type: Pwr(RMS)
Avg|Hold:> 111

Trig: Free Run

PNO: Close ()
™ #Atten: 30 dB

IFGain:Low

#VBW 2.0 kHz

STATUS

Mkr1 127.017 kHz
-51.836 dBm

Stop 150.00 kHz
Sweep #Swp) 3.25 s (1001 pts)

Modulation: DQPSK_HALF
Low channel: 220.0125 MHz

Test Report WC1104224.4B Rev A

TUV SUD AMERICA INC

19333 Wild Mountain Road

FCC Part90/IC RSS-119
Taylors Falls MN USA 55084-1786

28 October 2011

Tel: 651 638 0297 Fax: 651 638 0298
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Industry Canada Transmitter Conducted Emissions below 1 GHz
Tx port

Transmit mode

50 watt peak power

Agilent Spectrum Analyzer - Swept SA
RE | =506 M0 | | SEMSEINT] ALIGNAUTD |
#Avy Type: Pwr(RMS)
PNO: Close o THig:Free Run Avg|Hold:>111
IFGain:Low #Atten: 30 dB

Mkr1 127.722 kHz
Ref 20.00 dBm | | ’ ‘ " -54.032 dBm

e 1Pass ‘

j

I
I

Start 9.00 kHz Stop 150.00 kHz
#Res BW 200 Hz #VBW 2.0 kHz Sweep (#Swp) 3.25 s (1001 pts)

MSG STATUS

Modulation: DQPSK
High channel: 221.9875 MHz

Test Report WC1104224.4B Rev A FCC Part 90/ IC RSS-119 28 October 2011

TUV SUD AMERICA INC 19333 Wild Mountain Road Taylors Falls MN USA 55084-1786 Tel: 651 638 0297 Fax: 651 638 0298

&

America

27 of 128



Industry Canada Transmitter Conducted Emissions below 1 GHz
Tx port

Transmit mode

50 watt peak power

Agilent Spectrum Analyzer - Swept SA
( | s0@MDC | | SEMSEINT] ALIGNAUTD |

#Avy Type: Pwr(RMS)
PNO: Close GO Trig: Free Run Avg|Hold:> 111
IFGain:Low #Atten: 30 dB

Start 9.00 kHz

MSG STATUS

-65.662 dBm

#Res BW 200 Hz #VBW 2.0 kHz Sweep (#Swp) 3.25 s (1001 pts)

Mkr1 60.042 kHz

Stop 150.00 kHz

Modulation: DQPSK_HALF
High channel: 221.9875 MHz

Test Report WC1104224.4B Rev A FCC Part 90/ IC RSS-119 28 October 2011
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Industry Canada Transmitter Conducted Emissions below 1 GHz
Tx port

Transmit mode

50 watt peak power

Agilent Spectrum Analyzer - Swept SA
RE | =506 M0 | | SEMSE:INT] ALIGMNAUTD | 04:00:57 PM May 23, 2011
#Avy Type: Pwr(RMS)
PNO:Far G0 Trig:FreeRun Avg|Hold:» 11
IFGain:Low Atten: 6 dB

Mkr1 29.164 MHz
Ref +10.00 dBm | | ’ ‘ 53374 dBm

ce 1Pass

Start 150 kHz Stop 30.00 MHz
#Res BW 9.1 kHz #VBW 100 kHz Sweep (#Swp) 333 ms (1001 pts)

MSG STATUS

Modulation: DQPSK
Low channel: 220.0125 MHz
Measured with 100 MHz lowpass filter in RF path

Test Report WC1104224.4B Rev A FCC Part 90/ IC RSS-119 28 October 2011
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Industry Canada Transmitter Conducted Emissions below 1 GHz
Tx port
Transmit mode
50 watt peak power
Agilent Spectrum Analyzer - Swept SA
RE | =506 M0 | | SEMSE:INT] ALIGMNAUTD | 04:00:22 PM May 23, 2011
#Avy Type: Pwr(RMS)
PNO:Far G0 Trig:FreeRun Avg|Hold:» 11
IFGain:Low Atten: 6 dB
Mkr1 28.985 MHz
Ref Offset 30.3 dB .
Ref -10.00 dBm _ _ _ -53.919 dBm
ce 1Pass : ' ' ' '
Start 150 kHz Stop 30.00 MHi
#Res BW 9.1 kHz #VBW 100 kHz Sweep (#Swp) 333 ms (1001 pts)
E STATUS
Modulation: DQPSK_HALF
Low channel: 220.0125 MHz
Measured with 100 MHz lowpass filter in RF path
Test Report WC1104224.4B Rev A FCC Part90/IC RSS-119 28 October 2011 30 of 128
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Industry Canada Transmitter Conducted Emissions below 1 GHz
Tx port

Transmit mode

50 watt peak power

Agilent Spectrum Analyzer - Swept SA
RE | s0@MDC | | SEMSEINT] ALIGNAUTD |

04:01:53 PM May 23, 2011

#Avy Type: Pwr(RMS)
PNO:Far G0 Trig:FreeRun Avg|Hold:» 11
IFGain:Low Atten: 6 dB

Ref Offset 30.3 dB
Ref -10.00 dBm

ce 1Pass

Start 150 kHz

MSG STATUS

#Res BW 9.1 kHz #VBW 100 kHz Sweep (#Swp) 333 ms (1001 pts)

Mkr1 29.134 MHz
-54.535 dBm

Stop 30.00 MHz

Modulation: DQPSK
High channel: 221.9875 MHz
Measured with 100 MHz lowpass filter in RF path

Test Report WC1104224.4B Rev A FCC Part 90/ IC RSS-119 28 October 2011
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Industry Canada Transmitter Conducted Emissions below 1 GHz
Tx port

Transmit mode

50 watt peak power

Agilent Spectrum Analyzer - Swept SA
RE | s0@MDC | | SEMSEINT] ALIGNAUTD |

#Avy Type: Pwr(RMS)
PNO:Far G0 Trig:FreeRun Avg|Hold:» 11
IFGain:Low Atten: 6 dB

Ref Offset 30.3 dB
Ref -10.00 dBm

ce 1Pass

Start 150 kHz

MSG STATUS

#Res BW 9.1 kHz #VBW 100 kHz Sweep (#Swp) 333 ms (1001 pts)

Mkr1 29.075 MHz
-53.645 dBm

Stop 30.00 MHz

Modulation: DQPSK_HALF
High channel: 221.9875 MHz
Measured with 100 MHz lowpass filter in RF path

Test Report WC1104224.4B Rev A FCC Part 90/ IC RSS-119 28 October 2011
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Industry Canada Transmitter Conducted Emissions below 1 GHz
Tx port

Transmit mode

50 watt peak power

Agilent Spectrum Analyzer - Swept SA

RE [ 506 MDC | | SEMSEINT] ALIGHAUTO |

Trig: Free Run
Atten: 30 dB

PHO: Fast —»—
IFGain:Low

Ref Offset 30.1 dB
Ref 50.00 dB ]

Start 30.0 MHz
#Res BW 120 kHz #VBW 1.0 MHz

MSG STATUS

#Avy Type: Pwr(RMS)
Avg|Hold: 10/10

mss_ ————————————— e

Sweep (#Swp) 64.0 ms (40001 pts)

Mkr1 812.426 MHz
-32.317 dBm

| |

| | .
| !
| |

Stop 1.0000 GHz

Modulation: DQPSK
Low channel: 220.0125 MHz

Test Report WC1104224.4B Rev A FCC Part90/IC RSS-119

TUV SUD AMERICA INC 19333 Wild Mountain Road Taylors Falls MN USA 55084-1786

28 October 2011

Tel: 651 638 0297 Fax: 651 638 0298
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Industry Canada Transmitter Conducted Emissions below 1 GHz
Tx port
Transmit mode
50 watt peak power
Agilent Spectrum Analyzer - ACP
7 | RE [s0a  ac | | SEMSE:INT] | ALIGN AUTO 024253 PM May 23, 201
Center Freq 220.012500 MHz Center Freq: 220.012500 MHz Radio Std: None
«s—~ Trig:Free Run
PASS IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 30.1 dB
| 3 /- L —
Center 220 MHz Span 2 MHz
#Res BW 3 kHz #VBW 30 kHz #Sweep 2s
Total Carrier Power ’ ACP-IBW
Carrier Power
E STATUS
Modulation: DQPSK
Low channel: 220.0125 MHz
Close in emissions
Test Report WC1104224.4B Rev A FCC Part 90/ 1C RSS-119 28 October 2011 34 of 128

TUV SUD AMERICA INC 19333 Wild Mountain Road Taylors Falls MN USA 55084-1786 Tel: 651 638 0297 Fax: 651 638 0298



Industry Canada Transmitter Conducted Emissions below 1 GHz
Tx port

Transmit mode

50 watt peak power

Agilent Spectrum Analyzer - Swept SA

RE [ 506 MDC | | SEMSEINT] ALIGHAUTO |

Trig: Free Run
Atten: 30 dB

PHO: Fast —»—
IFGain:Low

Ref Offset 30.1 dB
Ref 50.00 dB ]

Start 30.0 MHz
#Res BW 120 kHz #VBW 1.0 MHz

MSG STATUS

#Avy Type: Pwr(RMS)
Avg|Hold: 10/10

mss_ ————————————— e

Sweep (#Swp) 64.0 ms (40001 pts)

Mkr1 917.502 MHz
-31.845 dBm

| |

| | | .
| !
| |

Stop 1.0000 GHz

Modulation: DQPSK_HALF
Low channel: 220.0125 MHz

Test Report WC1104224.4B Rev A FCC Part90/IC RSS-119

TUV SUD AMERICA INC 19333 Wild Mountain Road Taylors Falls MN USA 55084-1786

28 October 2011

Tel: 651 638 0297 Fax: 651 638 0298
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Industry Canada Transmitter Conducted Emissions below 1 GHz
Tx port
Transmit mode

50 watt peak power

Agilent Spectrum Analyzer - ACP

7 | RE [s0a  ac | | SEMSE:INT] | ALIGNAUTD | 0:25:53 PM May 23, 201

Center Freq 220.012500 MHz Center Freq: 220.012500 MHz Radio Std: None

«s—~ Trig:Free Run
PASS IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 30.1 dB

Center 220 MHz Span 2 MHz

#Res BW 3 kHz #VBW 30 kHz #Sweep 2s

Total Carrier Power ACP-IBW

Carrier Power

E STATUS

Modulation: DQPSK_HALF

Low channel: 220.0125 MHz

Close in emissions

Test Report WC1104224.4B Rev A FCC Part 90/ 1C RSS-119 28 October 2011 36 of 128
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Industry Canada Transmitter Conducted Emissions below 1 GHz
Tx port

Transmit mode

50 watt peak power

Agilent Spectrum Analyzer - Swept SA
| | SEMSEINT] ALIGNAUTD |

Marker 1 896.549500000 MHz . #Avg Type: Pwr(RMS)
PNO: Fast -w»— Trig:Free Run Avg|Hold: 10/10

IFGain:Low Atten: 30 dB

Start 30.0 MHz

Stop 1.0000 GHz
#Res BW 120 kHz #VBW 1.0 MHz #Sweep (#Swp) 152 ms (40001 pts)

MSG STATUS

Modulation: DQPSK
High channel: 221.9875 MHz

Test Report WC1104224.4B Rev A FCC Part 90/ IC RSS-119 28 October 2011
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Industry Canada Transmitter Conducted Emissions below 1 GHz
Tx port

Transmit mode

50 watt peak power

Agilent Spectrum Analyzer - ACP
7 | RE [s0a  ac | | SEMSE:INT] | ALIGNAUTD | Ohi24:14 PM May 23, 201
Ref Value 40.00 dBm Center Freq: 221.987500 MHz Radio Std: None
«s—~ Trig:Free Run
PASS IEGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 30.1 dB

1

stiE I il | Il : : B — L LN Sban ST
#Res BW 3 kHz #VBW 30 kHz #Sweep 2s

Total Carrier Power ’ ACP-IBW

Carrier Power

MSG STATUS

Modulation: DQPSK
High channel: 221.9875 MHz
Close in emissions

Test Report WC1104224.4B Rev A FCC Part 90 /1C RSS-119 28 October 2011 38 of 128
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Industry Canada Transmitter Conducted Emissions below 1 GHz
Tx port

Transmit mode

50 watt peak power

Agilent Spectrum Analyzer - Swept SA
| | SEMSEINT] ALIGNAUTD |

Marker 1 215.706500000 MHz . #Avg Type: Pwr(RMS)
PNO: Fast -w»— Trig:Free Run Avg|Hold: 10/10

IFGain:Low Atten: 30 dB

Ref Offset 30.1 dB

Start 30.0 MHz

Stop 1.0000 GHz
#Res BW 120 kHz #VBW 1.0 MHz #Sweep (#Swp) 152 ms (40001 pts)

MSG STATUS

Modulation: DQPSK_HALF
High channel: 221.9875 MHz

Test Report WC1104224.4B Rev A FCC Part 90/ IC RSS-119 28 October 2011
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Industry Canada Transmitter Conducted Emissions below 1 GHz
Tx port
Transmit mode
50 watt peak power

Agilent Spectrum Analyzer - ACP

7 | RE [s0a  ac | | SEMSE:INT] | ALIGNAUTD | 0<:21:50 PM May 23, 201

Ref Value 40.00 dBm Center Freq: 221.987500 MHz Radio Std: None

«s—~ Trig:Free Run
PASS IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 30.1 dB
Ref 40.00 dBm

Center 222 MHz 7 span2mHz

#Res BW 3 kHz #VBW 30 kHz #Sweep 2s

Total Carrier Power ’ ACP-IBW

Carrier Power
Modulation: DQPSK_HALF
High channel: 221.9875 MHz
Close in emissions

Test Report WC1104224.4B Rev A FCC Part 90/ 1C RSS-119 28 October 2011 40 of 128
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Industry Canada Transmitter Conducted Emissions below 1 GHz
Tx port

Transmit mode

15 watt peak power

Agilent Spectrum Analyzer - Swept SA
| RE | s0@MDC | | SEMSEINT] ALIGNAUTD |

03:55:18 PM May 23, 2011

Marker 1 125.466000 kHz . #Avg Type: Pwr(RMS)
PNO: Close GO Trig:Free Run Avg|Hold:> 111

IFGain:Low #Atten: 30 dB

Ref Offset 30.3 dB
Ref 20.00 dBm

=
|

Start 9.00 kHz

MSG STATUS

Wass—‘ - 11 1 T 1 7T

#Res BW 200 Hz #/BW 2.0 kHz Sweep (#Swp) 3.25 s (1001 pts)

Mkr1 125.466 kHz
-54.748 dBm

Stop 150.00 kHz

Modulation: DQPSK
Low channel: 220.0125 MHz

Test Report WC1104224.4B Rev A FCC Part 90/ IC RSS-119 28 October 2011
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Industry Canada Transmitter Conducted Emissions below 1 GHz
Tx port

Transmit mode

15 watt peak power

Agilent Spectrum Analyzer - Swept SA

RE [ 506 MDC | | SEMSEINT] ALIGHAUTO |

#Avy Type: Pwr(RMS)
Trig: Free Run Avg|Hold:> 111

PNO: Close ()
™ #Atten: 30 dB

IFGain:Low

Ref Offset 30.3 dB
Ref 20.00 dBm

mss—‘ - 11 1 T 1 7T
|
|

Start 9.00 kHz
#Res BW 200 Hz #VBW 2.0 kHz

MSG STATUS

I
I '

Sweep (#Swp) 3.25 s (1001 pts)

Mkr1 131.106 kHz
-52.711 dBm

1

Stop 150.00 kHz

Modulation: DQPSK_HALF
Low channel: 220.0125 MHz

Test Report WC1104224.4B Rev A FCC Part90/IC RSS-119

TUV SUD AMERICA INC 19333 Wild Mountain Road Taylors Falls MN USA 55084-1786

28 October 2011
Tel: 651 638 0297

Fax: 651 638 0298
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Industry Canada Transmitter Conducted Emissions below 1 GHz
Tx port

Transmit mode

15 watt peak power

Agilent Spectrum Analyzer - Swept SA
RE | s0@MDC | | SEMSEINT] ALIGNAUTD |

#Avy Type: Pwr(RMS)
PNO: Close GO Trig: Free Run Avg|Hold:> 111
IFGain:Low #Atten: 30 dB

Ref Offset 30.3 dB
Ref 20.00 dBm

Start 9.00 kHz

MSG STATUS

mss—‘ e

#Res BW 200 Hz #VBW 2.0 kHz Sweep (#Swp) 3.25 s (1001 pts)

Mkr1 127.440 kHz
-53.315 dBm

Stop 150.00 kHz

Modulation: DQPSK
High channel: 221.9875 MHz

Test Report WC1104224.4B Rev A FCC Part 90/ IC RSS-119 28 October 2011
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Industry Canada Transmitter Conducted Emissions below 1 GHz
Tx port

Transmit mode

15 watt peak power

Agilent Spectrum Analyzer - Swept SA
RE | =506 M0 | | SEMSEINT] ALIGNAUTD |
#Avy Type: Pwr(RMS)
PNO: Close o THig:Free Run Avg|Hold:>111
IFGain:Low #Atten: 30 dB

Mkr1 131.811 kHz
-53.378 dBm

.01

Start 9.00 kHz ’ Stop 150.00 kHz
#Res BW 200 Hz #VBW 2.0 kHz Sweep #Swp) 3.25 s (1001 pts)

MSG STATUS

Modulation: DQPSK_HALF
High channel: 221.9875 MHz

Test Report WC1104224.4B Rev A FCC Part 90/ IC RSS-119 28 October 2011
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Industry Canada Transmitter Conducted Emissions below 1 GHz
Tx port

Transmit mode

15 watt peak power

Agilent Spectrum Analyzer - Swept SA
RE | =506 M0 | | SEMSE:INT] ALIGMNAUTD | 03:52:09 PM May 23, 2011
#Avy Type: Pwr(RMS)
PNO:Far G0 Trig:FreeRun Avg|Hold:» 11
IFGain:Low Atten: 6 dB

Mkr1 29.493 MHz
Ref +10.00 dBm | | ’ ‘ " -55.329 dBm

ce 1Pass

Start 150 kHz Stop 30.00 MHz
#Res BW 9.1 kHz #VBW 100 kHz Sweep (#Swp) 333 ms (1001 pts)

MSG STATUS

Modulation: DQPSK
Low channel: 220.0125 MHz
Measured with 100 MHz lowpass filter in RF path

Test Report WC1104224.4B Rev A FCC Part 90/ IC RSS-119 28 October 2011
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Industry Canada Transmitter Conducted Emissions below 1 GHz
Tx port
Transmit mode
15 watt peak power
Agilent Spectrum Analyzer - Swept SA
RE | =506 M0 | | SEMSE:INT] ALIGMNAUTD | 03:59:38 PM May 23, 2011
#Avy Type: Pwr(RMS)
PNO:Far G0 Trig:FreeRun Avg|Hold:» 11
IFGain:Low Atten: 6 dB
Mkr1 29.105 MHz
Ref Offset 30.3 dB
Ref -10.00 dBm _ _ _ -54.557 dBm
ce 1Pass : ' ' ' '
Start 150 kHz Stop 30.00 MHi
#Res BW 9.1 kHz #VBW 100 kHz Sweep (#Swp) 333 ms (1001 pts)
E STATUS
Modulation: DQPSK_HALF
Low channel: 220.0125 MHz
Measured with 100 MHz lowpass filter in RF path
Test Report WC1104224.4B Rev A FCC Part90/IC RSS-119 28 October 2011 46 of 128
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Industry Canada Transmitter Conducted Emissions below 1 GHz
Tx port

Transmit mode

15 watt peak power

Agilent Spectrum Analyzer - Swept SA
RE | s0@MDC | | SEMSEINT] ALIGNAUTD |

03:58:35 PM May 23, 2011

#Avy Type: Pwr(RMS)
PNO:Far G0 Trig:FreeRun Avg|Hold:» 11
IFGain:Low Atten: 6 dB

Ref Offset 30.3 dB
Ref -10.00 dBm

ce 1Pass

Start 150 kHz

MSG STATUS

#Res BW 9.1 kHz #VBW 100 kHz Sweep (#Swp) 333 ms (1001 pts)

Mkr1 29.075 MHz
-54.885 dBm

Stop 30.00 MHz

Modulation: DQPSK
High channel: 221.9875 MHz
Measured with 100 MHz lowpass filter in RF path

Test Report WC1104224.4B Rev A FCC Part 90/ IC RSS-119 28 October 2011
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Industry Canada Transmitter Conducted Emissions below 1 GHz
Tx port

Transmit mode

15 watt peak power

Agilent Spectrum Analyzer - Swept SA
RE | s0@MDC | | SEMSEINT] ALIGNAUTD |

#Avy Type: Pwr(RMS)
PNO:Far G0 Trig:FreeRun Avg|Hold:» 11
IFGain:Low Atten: 6 dB

Ref Offset 30.3 dB
Ref -10.00 dBm

ce 1Pass

Start 150 kHz

MSG STATUS

#Res BW 9.1 kHz #VBW 100 kHz Sweep (#Swp) 333 ms (1001 pts)

Mkr1 29.045 MHz
-54.442 dBm

Stop 30.00 MHz

Modulation: DQPSK_HALF
High channel: 221.9875 MHz
Measured with 100 MHz lowpass filter in RF path

Test Report WC1104224.4B Rev A FCC Part 90/ IC RSS-119 28 October 2011
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Industry Canada Transmitter Conducted Emissions below 1 GHz
Tx port

Transmit mode

15 watt peak power

Agilent Spectrum Analyzer - Swept SA
RE | =506 M0 | | SEMSE:INT] ALIGMNAUTD |
#Avy Type: Pwr(RMS)
PNO: Fast -w»— Trig:Free Run Avg|Hold: 10/10
IFGain:Low Atten: 30 dB

Mkr1 876.810 MHz
Ref 50.00 dBm | ‘ 31170 dBm

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 120 kHz #VBW 1.0 MHz Sweep (#Swp) 64.0 ms (40001 pts)

MSG STATUS

Modulation: DQPSK
Low channel: 220.0125 MHz

Test Report WC1104224.4B Rev A FCC Part 90/ IC RSS-119 28 October 2011
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Industry Canada Transmitter Conducted Emissions below 1 GHz
Tx port
Transmit mode
15 watt peak power
Agilent Spectrum Analyzer - ACP
7 | RE [s0a  ac | | SEMSE:INT] | ALIGNAUTD | 0<127:20 PM May 23, 201
Center Freq 220.012500 MHz Center Freq: 220.012500 MHz Radio Std: None
«s—~ Trig:Free Run
PASS IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 30.1 dB
|
i
| sl B sl - il e Sl
Center 220 MHz Span 2 MHz
#Res BW 3 kHz #VBW 30 kHz #Sweep 2s
Total Carrier Power ’ ACP-IBW
Lower
Carrier Power ot Freq n S\ s dBm  Filter
E—STATUS
Modulation: DQPSK
Low channel: 220.0125 MHz
Close in emissions
Test Report WC1104224.4B Rev A FCC Part 90/ 1C RSS-119 28 October 2011 50 of 128
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